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(225) T75 - 3675 (Main Office) Date: 3/9/2006

(225) T78 - 6436 (Quality Courol)
(225) 778 - 6489 (Fax)

. Customer: Dial Machine C89385
PONo: 102437 & 102669 CMINo: C83758
Alloy: TIGR2 HeatNo:  089-1 Quantity: 6 PCS

Ttem Description: 12" DIA RND BAR X 137"

Spectifications DIN 50049 3.1B ASTM B348, ASME SB348
EN102043.1B
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Mechanical Properties
Tensile Strength- Elongation in 2™:
Yield Strength- : Reduction in Arca:
Hardness;

Remarks: 0=0.10, H=0.002, TI=BAL
CHEMISTRY ONLY |
MATERIAL HAS BEEN ANNEALED PER AMS-H-81200 AND WAS
ANNEALLED AT 1200 DEG FOR 4 HOURS.

.-

The information stated in this document is true and accurate based upon information acquired by
and maintained on file at Corrosion Materials.

Certified by: Jom, %&&m

Title: Quality Control Coordinator

According to records provided by wil} sources, all materie? ke been manufsctared frec froon merey,
Corroeion Materials is am 1SO 90512000 certified company, registaed with RWTUV USA.,
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